Non-Projection Handrim Attaching Hardware

SSM_034A



Non-Projection Handrim Attaching Hardware

Quantity Per

Iltem
Number | Note | Part Number |Description Package | Assembly

1 A 1025153 Hardware, Handrim Attaching - 7 PT 1 1
2 1007375 Screw, Phillips Pan Head w/ Patch (#10-32 x 1-3/4") 1 7
3 1016438 Spacer (1/4 x 11/32 x 15/16") 1 7
8 B 1042074 Hardware, Handrim Attaching - 6 PT. 1 1
9 1007375 Screw, Phillips Pan Head w/ Patch (#10-32 x 1-3/4") 1 6
10 1012649 Spacer (3/16 x 3/8 x 15/16") 1 6
11 1013218 Washer (#10 Flat) 1 6
16 C 1065790 Hardware, Handrim Attaching - 7 PT. 1 1
17 1098755 Screw, Hex Head SEMS (#8-10 x 1-1/2") 1 7

NOTE: A -Includes items 2 and 3.
B - Includes items 9-11.
C - Includes item 17.




